HANGER KITS. « HDSS -

Dexter Heavy Duty Suspension System (HDSS)

3" WIDE SLIPPER SPRING HANGER KITS FOR HDSS UNDERSLUNG 10KHD - 22.5K

.

43 172"

NOTE: Mounting height shown above is in the unloaded condition.

HANGER KIT COMPONENTS

SINGLE TANDEM

1
10K-22.5K SINGLE AXLE 9100335

REFNO. TEMNO.  IDNO. DESCRIPTION Y HAP-161-00 HAP-261-01
1 9000456 028-082-05 FRONT HANGER
2 9000457 029-044-10 CENTER HANGER & EQUALIZER ASSEMBLY
3 9000458 030-075-05 REAR HANGER
4 9000013 007-169-00 TRACK ROD BOLT 1”-8 UNF FRONTHANGERSPACING __ 38.00
5 9000460 062-010-10 TRACK ROD BUSHED ADJUSTABLE 19.25 STATIC BUMP CLEARANCE _ 3.75
6 9000136 006-112-00 TRACK ROD LOCKNUT 1"-8 UNF X 4.50" TIRE CENTER 7.00
7 9000581 011-094-00 U-BOLT 3/4" X 11.75" LONG AXLE LOCATION i
8 9000133 003-403-00 SPRING SEAT
10 9150008 072-048-00 3-LEAF SPRING*
11 9000593 012-068-01 U-BOLT AXLE TIE PLATE FRONTHANGER SPACING __ 43.50
12 9000452 005-095-00 U-BOLT WASHER 3/4" REARHANGERSPACING _ 43.50
13 9000138 006-113-00 U-BOLT NUT 3/4"-10 o STATICBUMP CLEARANCE 3.5
14 9000461 062-011-10 TRACK ROD BUSHED FIXED 19.25 e TIRE CENTER 150
17 9000421 006-126-00 KEEPER BOLT LOCKNUT 5/8"-18 = AXLE LOCATION 19.00
18 9000459 033-091-00 KEEPER BOLT SLEEVE % FRONT AXLE SPACING 49.00
19 9000453 007-294-00 SPRING KEEPER BOLT 5/8”-18 =
20 9000135 006-072-00 EQUALIZER LOCKNUT i
22 9000594 013-155-05 REPLACEMENTEQUALIZER WITH BUSHING %
24 9000595 007-295-00 EQUALIZER BOLT S

NOTE: Tandem requires purchase of single and tandem Kkit.

*Springs Sold Separately.

Hanger Kit Breakdown
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